
Installation Instructions

Revision A, 5/19/2025

SOUND CONTROL TECHNOLOGIES, INC.  |  203-854-5701  |  WWW.SOUNDCONTROL.NET

RCWV4S-UNI™

RCWV4S-UNI Side Wall Mount

INCLUDED PART LIST

STEP 1: 

STEP 2: 

PARTS NOT INCLUDED

OPTIONAL 2-GANG DRESS PLATE
ACCESSORY KIT

No. 10

No. 12

No. 13

No. 1
No. 2
No. 3
No. 4
No. 5

1/4-20x1/2" Thumb Screw, 860-0005 (Qty 1)
8-32x7/16" Torx Screw, White, 860-0016 (Qty 2)

or Black, 860-0017 (Qty 2)

or Black, 860-0053 (Qty 2)

No. 6
No. 7

No. 11

No. 8

No. 9

6-32x1/4" Torx Screw, White, 860-0009 (Qty 2)

8-32 Cap Nut , White, 850-0008 (Qty 2)
or Black, 850-0002 (Qty 2)

8-32 Locking Hex Nut, 850-0005 (Qty 4)
Wire Cover, 816-1162 (Qty 1)

ASSEMBLY INSTRUCTIONS

Camera Base, 808-1162 (Qty 1)
Side Mount Bracket, 814-1162 (Qty 1)

Attach Camera Base (No. 4, Qty 1) to Side Mount Adapter Plate (No. 5, Qty 1) using 8-32
Hex Nuts (No. 10, Qty 2).

Attach assembly from step 1 to Channel (No. 2, Qty 1) using the remaining 8-32 Hex Nuts
(No. 10, Qty 2).

Channel Mount Adapter Plate, 822-1162 (Qty 1) Camera (Qty 1)

Dress Plate, 813-1162 (Qty 1)

No. 15 8-32 Hex Nut, 850-0005 (Qty 2)

No. 14 8-32x7/16" Torx Screw, White,
860-0016 (Qty 2)

Adjustable Channel, 833-1162 (Qty 1)
Camera Plate, 812-1162 (Qty 1) 

510

2

10

4



SOUND CONTROL TECHNOLOGIES, INC.  |  203-854-5701  |  WWW.SOUNDCONTROL.NET

STEP 3: 

STEP 4: 

STEP 5: 

OPTIONAL

1

7

1

7

13

using appropriate screws (not included). Then attach assembly from step 2 to Adapter Plate
using 8-32x7/16" Torx Screws (No. 7, Qty 2). If using 2-gang Dress Plate (No. 13, Qty 1) install in
front of Adjustable Channel. Use accessory kit hardware (No. 14 & 15) to attach dress plate in
alternate locations.

 Attach Channel Mount Adapter Plate (No. 1, Qty 1) to masonry wall or standard wall box

 Attach Camera (No. 12, Qty 1) to Camera Plate (No. 3, Qty 1) using 1/4-20x1/2” Thumb
Screw (No. 6, Qty 1) 

 If using an SCT camera extension kit, insert the Camera End module into the Camera
Base and attached cables. Attach Camera Plate to Camera Base using 6-32x1/4" Flat Head Torx
Screws (No. 8, Qty 2).

8

3

6

12



SOUND CONTROL TECHNOLOGIES, INC.  |  203-854-5701  |  WWW.SOUNDCONTROL.NET

STEP 6:  Attach Wire Cover (No. 11, Qty 1) to camera base using Cap Nuts (No. 9, Qty 2).

11

9


